Replacement Parts

NO. PART NO.

O oo ~NOOOTDE WN -

6005924
6005925
6005926
6005927
6005928
6005929
6005930
6005943
6005902
6005932
6005933
6005904
6005934

DESCRIPTION

HANDLE, FORMED, 7PPS80
ASSEMBLY, CONTROL, 7 GAL
ROD, UPPER, 7 GAL

LEG, FRAME, SPREADER
FRAME, BACK, 7PPS80

ROD, LOWER, 7PPS80
HOPPER, OHIO STEEL, 7 GAL
PIN, AGITATOR, 7PPS80
BUSHING, HOPPER, SPREADER
PLATE, MATERIAL, SUMMER
IMPELLER, PLASTIC, 7 GAL
KEY, U SHAFT, SPREADER
ASSEMBLY, GEARBOX, 7PPS80

1
1
1
2
1
1
1
1
1
1
1
1
1

QTY. NO.

14
15
16
17
18
19
20
21
22
23
24
25
26

PART NO

6005935
6005936
6005937
6005908
6005809
6005938
6005939
6005911
6005917
6005940
6005941
6005914
6005942

. DESCRIPTION

BUSHING, AXLE, SPREADER
AXLE, TUBE, 7PPS80

WHEEL, 4.1 X 3.5-4 X 13MM (BLACK)
SCREW, SELF TAPPING, M4.5 X 18
PLATE, MATERIAL, WINTER

PIN, COTTER, 3.5MM X 23MM

PIN, COTTER, 3.5MM X 23MM
BOLT, HEX, M6 X 60

NUT, HEX LOCK, M6

BOLT, HEX, M6 X 40

NUT, WING, M6

PIN, COTTER, 1TMM X 10MM
WASHER, FLAT, M14

QTY.

= a2 NWOAaPr 2 a2aaBdBN=_22DN

9




	8. Notes.pdf
	6002407_Front Cover_E
	6002407_E
	6002407-MANUAL_INNER
	SAFETY
	Warr [New]
	CONTENTS
	Drawing View11
	Drawing View13
	Drawing View15
	Drawing View19
	Drawing View21
	Drawing View22
	Drawing View25
	Drawing View26
	Drawing View27
	Drawing View28
	Drawing View29
	Drawing View30
	Drawing View36

	ASSY 1
	Drawing View4
	Drawing View5
	Drawing View7

	ASSY 2
	Drawing View8
	Drawing View9
	Drawing View10
	Drawing View34
	Detail View A (1 : 5)
	Drawing View37

	OPS
	REPAIR
	Drawing View3

	Notes

	6002407_Back Page_E





